

TLC™



THE LEATHER COMPANY



ANTI-SCRATCH LEATHER

InLife
FURNISHINGS PVT. LTD.

Lublin
COLLECTION



SR.NO.01



SR.NO.02



SR.NO.03



SR.NO.04



SR.NO.05



SR.NO.06



SR.NO.07



SR.NO.08



SR.NO.09



SR.NO.10



SR.NO.11



SR.NO.12



SR.NO.13



SR.NO.14



SR.NO.15



SR.NO.16



SR.NO.17



SR.NO.18

TEST REPORT		
COLLECTION	LUBLIN	
COMPOSITION	20% PU, 75% B - PVC, 25% - PES	
FINISH	PUENCE	
QMS	375-35	
THICKNESS	1.00 MM	
WIDTH	140 CM	
TEST RESULT		
ATTRIBUTE	TEST METHOD	RESULTS
APPROXIMATE RESISTANCE	ASTM D 4139	75 DPO
IMPACT	ASTM D 4139	100000
EXTENSION AT BREAK	ASTM D 4139	PASS
TENSILE STRENGTH	ASTM D 4139	PASS
TEAR TEST RESISTANCE	ASTM D 4139	PASS
RY SHIPMENT (W/CM)	ASTM D 4139	PASS
COLOR FASTNESS TO LIGHTING	ASTM D 4139	PASS
UV RESISTANCE	ASTM D 4139	200 HRS.

COLLECTION	SKU CODE	MRP	NET	NET WEIGHT	QMS
LUBLIN	38931993	NA	13%	114%	100%

ANTI-SCRATCH LEATHER

MARKETED BY



+91 94476 67660
www.inlitefurnishings.com

